
PDF created with pdfFactory Pro trial version www.pdffactory.com

http://www.pdffactory.com


DIA           
NO

PART          
NUMBER DESCRIPTION NO          

REQ'D
DIST $   

(ea)
LIST $   

(ea)
1 VV67403-2A LIFT BAR 1 $6.20
2 VF44204 RECTIFIER 1 $11.35
3 VV13601 WASHER, LOCK, SST, M5 5 $0.45
4 VV13633 NUT, SST, M5 5 $0.45
5 VV13634 SCREW, SST, PH, M5 X 30 1 $0.45
6 VA13475 SCREW, PH, SST, M5 X 25 2 $0.45
7 VV67407 SPRING 1 $1.55
8 VV20501 SCREW, PH, SST, M5 X 14 2 $0.45
9 VV13662 WASHER, PLAIN, M5 X M12 X 1 6 $0.45

10 VV67401 MOUTING BASE, BRUSH 1 $18.20
11 VV80128 HOSE BARB 1 $2.50
12 VV67423 INSERT, SPRAYER BODY 2 $2.35
13 VV67421 SPRAYER BODY 1 $7.05
14 VV67422 SPRAY TIP 4 $5.85
15 VV67435 MOTOR, 110V 1 $72.60
16 VV67433 GASKET 1 $2.90
17 VV67431-1 BOTTOM PLATE 1 $18.50
18 GT13054 SCREW, BH, M5 X 12, SST 10 $0.45
19 VF13512A SCREW, FH, SST, M5 X 18 4 $0.45
20 VV67412 BRUSH 1 $14.15
21 VV67417 GASKET 2 $0.70
22 VV67414 FRAME, BRUSH 2 $1.70
23 VV67404 PLATE 1 $2.50
24 VV67406 GASKET 1 $0.45
25 VF14024 BEARING 2 $2.35
26 VF14023 SEAL 2 $2.70
27 VV67411 SHAFT, BRUSH 1 $4.00
28 VV67413 AXLE, PULLEY 1 $4.00
29 VV67416 SPACER 1 $0.65
30 GT13059 SCREW, HEX, SOCKET 4 $0.45
31 VV67415 DRIVEN PULLEY 1 $10.05
32 VV67402 BELT 1 $5.35
33 VV67432 DRIVING PULLEY 1 $9.10
34 VV67424 NOZZLE BODY 4 $9.65
35 VV67436 MOUNTING BRACKET, MOTOR 1 $5.10
36 GT13032 WASHER, SST, PLAIN, M6 X M16 X 1.5 4 $0.45
37 VV13607 WASHER, LOCK, M6 4 $0.45
38 VF13521 NUT, SST, M6 4 $0.45
39 VV67405 STRAIN RELIEF 1 $2.10
40 VV67408 POWER CORD 1 $2.90
41 VV67410 BRUSH ASSEMBLY 1 $41.55

BRUSH ASSEMBLY - SLIDER 1610SE


	SL1610SE - BRUSH HOUSING & HEAD ASSY
	SL1610SE - BRUSH HOUSING & HEAD - List $(08)



